FINAL Pilot Study Report
Texas Seawater Desalination
Demonstration Project

PORT® ~yy—
BROWNSVILLE

*WORLD CLASS-

nnnnnnnnn

October 2008







NRS

engineering better communities

1222 East Tyler, Suite C October 24, 2008
Harlingen, Texas 78550

Mer. Jorge Arroyo, P.E.

Director Innovative Water Technologies
Texas Water Development Board

P.O. Box 13231

1700 N. Congress Avenue

Austin, TX 78711-3231

RE: Brownsville Public Utilities Board
Final Seawater Pilot Plant Study Report

Dear Mr. Arroyo:

On behalf of the Brownsville Public Utilities Boatd, please find enclosed the “Final Seawater Pilot Plant
Study Report”. This report contains findings, conclusions and recommendations as a result of the 18-month
[...]
Photograph of seawater RO pressure vessels used during the Pilot Study.....3-54
Summary of RO piloting OPerations. .........cccveveieiesneessesesseeessssessnees 3-55



Figure 3-47:
Figure 3-48:
Figure 3-49:
Figure 3-50:
Figure 3-51:

Figure 3-52:
Figure 3-53:
Figure 3-54:

Figure 3-55:

Figure 4-1:

Figure 4-2:

Figure 5-1;
Figure 5-2;

Figure 5-3:
Figure 5-4:
Figure 5-5:
Figure 5-6:

Figure 5-7:

Filmtec operational SUMMAIY. ........ccveurrieinnierneieine e 3-58
Filmtec RO membrane performance...........couvenereerneeniiernnsienesseeneessennes 3-59
Toray operational SUMMATY. .........ceurrreerrmeesreriersseesssseessssseesssssssssssessssssssens 3-63
Toray RO membrane performance. ..........ococverienncenns e 3-64
Location of off-shore field measurement sites for ocean depth and distance from
shore. Graphic reproduced from Machin (2007). .........coocoeverniienincnnenenns 3-70
CORMIX model results for concentrate discharge of 25 mgd assuming an
ambient current of 7.0 fps and concentrate of 80 PPL. ......oeveveierrievieieinennns 3-72
CORMIX model results for concentrate discharge of 25 mgd assuming an
ambient current of 1.0 fps and concentrate of 80 PPL. ......ooeveeveierreeveeireninnes 3-72
CORMIX model results for concentrate discharge of 25 mgd assuming an
ambient current of 0.12 fps and concentrate of 80 ppt. .....ccovvvvreievircvrennnn, 3-73

Photograph of hiogrowth and barnacles attached to the inner wall of the raw
water manifold. The intake had been operational for approximately 12 months
prior t0 this PhotOgraph. .......cceeeeriierrce e 3-76

Photograph of discharge into the lagoon from flushing the raw water manifold.
Flushing was periodically required to eliminate the buildup of sediment and other
debris in the Manifold INE. ........cocvreirier s 4-3

Photograph of sampling for shell fragments and other large debris being
discharged during flushing of the raw water manifold (left) and examples of some
shell materials recovered (MGhL)........ccooviceiiieierr s 4-4

Comparison schematic between the full-scale (25 mgd) and recommended

demonstration-scale (2.5 mgd) seawater desalination projects.............cecvueeee. 5-3
Phase project approach and the relative degree of uncertainty and risk associated
with the Brownsville Seawater Desalination Project. ........ccccvvvvrevreenrveenennns 5-4
Location of the proposed 2.5 mgd Demonstration Project..........ccccvverereninines 5-7
Conceptual site layout for the proposed 2.5 mgd Demonstration Project.......... 5-9
Process schematic for the proposed 2.5 mgd Demonstration Project. ........... 5-12
Layout of the treatment systems and building for the proposed 2.5 mgd
DemMONSLration PrOJECE. .....ccveveiciesicesssce e et er s e 5-18
Proposed alignment of the concentrate disposal line for the proposed 2.5 mgd
DemMONSLration PrOJECE. .....ccvveveicreriicissscesse s et s s e 5-24

XiX






List of Acronyms

ACH

BECC
BEIF
BPUB

CEB
CIP
CORMIX

DOC

EFM
EPA

F€C13
FEMA
FCSO4
fps
FRP

gphm
efd

HAA5
HB
HDPE
HP

kV

LAS

LIRF
LRGV
LT2ESWTR

MCL
MF
mgd
msl
MW

NADB
NaOCl

aluminum chlorohydrate

Border Environmental Cooperation Commission
Border Environmental Infrastructure Fund
Brownsville Public Utilities Board

Chemically enhanced backwash
clean-in-place
Cornell Mixing Zone Expert System

dissolved organic carbon

enhanced flux maintenance
Environmental Protection Agency

ferric chloride

Federal Emergency Management Agency
ferric sulfide

feet per second

fiberglass-reinforced plastic

gallons per minute
gallons per square foot of membrane per day

haloacetic acids

House (of Representatives) Bill
high density polyethylene
horse-power

kilovolt

liquid ammonium sulfate

Low Interest Rate Lending Facility

Lower Rio Grande Valley

Long Term 2 Enhanced Surface Water Treatment Rule

maximum containment level
microfiltration

million gallons per day
mean sea level

megawatt

North American Development Bank
sodium hypochlorite

XXi



Oo&M

PCIS
PCU
ppm
ppt
psi

QA/QC

Reclamation
RO

SASRF
SCADA
SDI

SH
SOC
SWRO

TAC
TCEQ
TDS
TEIP
TMP
TOC
TSS
TTHMS
TWDB

UF
USACE

VOC
WHO

WIF
WRDA

XXii

operation and maintenance.

Process Control and Instrumentation System
platinum-cobalt units

parts per million

parts per thousand

pounds per square inch

quality assurance/quality control

U.S. Bureau of Reclamation
reverse OSmosis

simultaneous air scrub/reverse flush
Supervisory Control and Data Acquisition
silt density index

State Highway

Synthetic Organic Compounds

seawater reverse 0smosis

Texas Administrative Code

Texas Commission on Environmental Quality
total dissolved solids

Texas Environmental Infrastructure Program
transmembrane pressure

total organic carbon

total suspended solids

total trihalomethanes

Texas Water Development Board

ultrafiltration
U.S. Army Corps of Engineers

Volatile Organic Compounds
World Health Organization

Water Infrastructure Fund
Water Resources Development Act









1.0

Introduction

The purpose of this Pilot Study is to determine the most cost effective method of
converting seawater to potable water for use by customers in and around
Brownsville, Texas. This pilot represents the continuation of a State of Texas
seawater desalination initiative begun in April 2002 when Governor Rick Perry
tasked the Texas Water Development Board (TWDB) with developing a proposal to
build the first large-scale seawater desalination plant in Texas to produce drinking
water. In 2003, the Texas Legislature passed House Bill 1370 directing TWDB to
undertake research and studies to advance the development of cost effective water
supplies from seawater desalination. In response, TWDB provided $1.5 million for
three feasibility studies to assess the technical viability of proposed seawater
desalination projects: Lower Rio Grande Valley (Brownsville), City of Corpus
Christi, and Freeport.

Upon review of the feasibility studies, the Brownsville Seawater Desalination Project,
sponsored by the Brownsville Public Utilities Board (BPUB), was selected to
proceed to the pilot phase. In its evaluation, TWDB considered the likelihood that
the proposed projects would move to design and construction within a reasonable
period. The agency determined that the Brownsville project demonstrated the
greatest level of commitment and motivation to face the risks of developing a large-
scale facility and therefore awarded BPUB with grant funding to implement the
Pilot Study. As originally envisioned, the Brownsville Seawater Desalination Project
would provide 25 million gallons per day (mgd) of treated seawater from the
Brownsville Navigation Ship Channel to serve residents of Cameron County, Texas.

1.1 FEASIBILITY STUDY FINDINGS

The Feasibility Report for the Brownsville Seawater Desalination Project
(Dannenbaum and URS 2004) was completed in November 2004 and provides the
background and planning context for the current Pilot Study. The Feasibility Study
addressed the following major tasks:

Water supply planning.
Analysis of desalination technology alternatives.
Evaluation of power components.

Development of cost estimates.

AN

Preliminary financial analysis.

1-1



1.1.1 Water Supply Planning

The Feasibility Study concluded that local water demand in the Brownsville area
would make up a major portion of the water need in early years of the seawater
desalination project and would be a key foundation for project viability. The
Brownsville Public Utilities District service area encompasses a portion of southern
Cameron County in the immediate Brownsville vicinity (Figure 1-1).

Figure 1-1:  Service area of BPUB and other regional water providers.

Based on updated estimates in the 2007 Texas Water Plan, Brownsville is expected
to need over 23,300 acre-feet of new water supplies by 2030 (Table 1-1). In the
long-term, the majority of the project demand would be from other municipal,
industrial, and steam electric users in Region M. Region M (Rio Grande) consists of
cight Texas counties along the Texas-Mexico border, including Cameron, Willacy,
Hidalgo, Starr, Zapata, Jim Hogg, Webb, and Maverick. The three counties nearest
to the proposed seawater desalination facility (Cameron, Willacy, and Hidalgo) are
expected to include over 74 percent of the estimated 3.8 million residents in Region
M by 2060 (Texas Water Development Board 2007a).

1-2 Chapter 1.0
INTRODUCTION



Projections for population and municipal water demands and needs for Brownsville and Region M.

POPULATION

2010 2020 2030 2040 2050 2060

RegionM 1,581,207 1,973,188 2,401,223 2,854,613 3,337,618 3,826,001

Brownsville 173,986 210,210 247,653 284,979 322,316 357,828

Brownsville as a Percent of Region M 11.0% 10.7% 10.3% 10.0% 9.7% 9.4%

MUNICIPAL WATER DEMAND (acre-feet)

Region M 279,633 338,716 403,511 472,632 547,747 625,743
Brownsville 43,655 50,038 60,475 69,270 77,985 86,577

MUNICIPAL WATER NEED (acre-feet)

Brownsville as a Percent of Region M 15.6% 14.8% 15.0% 14.7% 14.2% 13.8%
Region M 23,936 61,064 113,978 174,120 245,148 321,248

Brownsville 6,569 14,952 23,389 32,185 40,899 49,492

Brownsville as a Percent of Region M 27.4% 24.5% 20.5% 18.5% 16.7% 15.4%

Source: Texas Water Development Board (2007a).

1.1.2 Analysis of Desalination Alternatives

As part of the Feasibility Study, a conceptual design for the full-scale (25 mgd)
seawater desalination facility was prepared. The plant was located on the north side
of the Brownsville Ship Channel at the location of the pilot plant. An alternatives
analysis of all major treatment processes was used to determine the recommended
alternative. A summary of the considered alternatives and recommendations for the
feasibility-level conceptual design is presented in Table 1-2.

Based on the information known at the time, it was determined that the above
described system would reliably provide high quality potable water that complied
with all current and anticipated standards for drinking water quality.

1.1.3 Evaluation of Power Components

At the statement of interest phase of the Feasibility Study, the possibility of co-
locating the desalination plant with a 500-megawatt (MW) power generating station
was considered. There was (and still is) interest in expanding power generating
capacity in the Brownsville area, and the alternatives evaluated included natural gas-
fired, coal-fired, and wind power electric generation. However, the potential
synergies and power cost-saving possibilities from co-location were determined to
be much less strong than the feasibility project team had originally envisioned.
Therefore, the Feasibility Study recommended independent consideration of the
power and water facilities (Dannenbaum and URS 2004).

1-3



Table 1-2:  Summary of Feasibility Study alternatives and recommendations for a full-
scale (25 mgd) seawater desalination facility.

Project Alternatives Considered Feasibility Study Recommendation
System (2004)
Raw Water e Gulf of Mexico e Brownsville Ship Channel
Supply ¢ Brownsville Ship Channel
Source s Brackish groundwater
Pretreatment e Two-stage dual-media o Ballasted flocculation, single-stage
filtration system dual-media filtration, cartridge filtration,
e Ballasted filter clearwell and transfer pumping,
flocculation/clarification with heat exchange, chemical conditioning,
single-stage dual-media and cartridge filtration
filtration
e Submerged ultrafiltration
membrane system
Primary e Membrane configurations e High pressure seawater reverse
Treatment e Thermal solutions osmosis (SWRO) pumping, first pass

SWRO units, partial second-pass
brackish water reverse osmosis units
with pressure booster pumps, energy
recovery turbines, and foam reduction
chamber for brine stream

Stabilization

e Pebble lime
o Calcite filters

e Pebble lime stabilization with pH
control

Disinfection e Gas chlorine e On-site generated sodium hypochlorite
e On-site sodium hypochlorite disinfection
generation
e Commercial bleach
Brine e Industrial water reuse e Brine transfer pump station, brine
Disposal o Diffusion into the Gulf of transmission main, brine outfall
Mexico via ocean outfall diffuser array into the Gulf of Mexico
e Surface water discharge to
Brownsville Ship Channel
e Evaporation ponds
e Deep well underground
injection
Solids o Belt filter press e Solids equalization basin, thickener
Dewatering e Centrifuges feed pumps, flocculation basins,
¢ Solids drying beds gravity thickeners, solids dewatering
e Steam-powered sludge drying feed pumps, belt filter presses
system
Finished e Finished water transmission e Transmission main parallel to State
Water pump station and main Highway 48 before reaching offsite

Transmission

o Finished water storage tanks
e Finished water distribution
pumps

storage near Farm to Market Road 511
where finished water will be pumped
into the Brownsville system.

Co-location
with Power
Generation

e Natural gas-fired electric
generation

e Coal-fired electric generation

e Wind power electric
generation

e nl/a

Source: Derived from Dannenbaum and URS (2004).

1.1.4 Development of Cost Estimates

In 2004, based on the conceptual design presented in the Feasibility Study, the total
project cost for implementing a full-scale seawater desalination project located on
the Brownsville Ship Channel was estimated to be approximately $151 million

(Table 1-3).

14



Table 1-3:  Feasibility Study estimate (2004) of total project costs for a full-scale (25 mgd)
seawater desalination plant.

Project Component Estimated Cost
Desalination Plant $90,167,000
Concentrate Disposal System $30,583,000
Finished Water Transmission System $9,232,000
Project Implementation Costs $21,406,000
Total Capital Costs $151,388,000

Source: Dannenbaum and URS (2004).

1.1.5 Preliminary Financial Analysis

The feasibility-level investigation recognized that seawater desalination was a new
technology to Texas, and as such was likely to cost more than the region currently
pays (or even could pay) for potable water. Therefore, it was anticipated that a full-
scale project would require funding sources in addition to revenues provided by
local ratepayers to achieve financial viability (Dannenbaum and URS 2004). Such
assistance could come in the form of direct grants to offset capital or operating
costs, or low interest loans and deferred payment of capital costs. The primary
grant and subsidized loan mechanisms identified in the Feasibility Study included
those from bi-national institutions, such as North American Development Bank
(NADB); federal agencies, such as the Bureau of Reclamation (Reclamation) and
U.S. Army Corps of Engineers (USACE); and state agencies, such as TWDB.

In summary, the Feasibility Study concluded that seawater desalination for
Brownsville was feasible and recommended a Pilot Study be implemented.

1.2 PILOT STUDY OVERVIEW

Piloting projects provide the opportunity to evaluate actual performance of
proposed treatment systems under site-specific conditions (Reiss 2004). Piloting
results allow more precision in planning and design of the full-scale facility
processes and greatly reduce uncertainty and risk in cost estimation.

1.2.1 Pilot Study Objectives

The primary goal of the Brownsville Seawater Desalination Pilot Study was to
address unknowns and uncertainties remaining at the conclusion of the Feasibility
Study and obtain sufficient data to serve as a proper basis of design for the full-scale
seawater desalination facility. Itemized objectives of the Pilot Study presented in the
original BPUB Pilot Study application to the TWDB (Brownsville Public Utilities
Board 2006) and the contract work plan are summarized below*:

4 Research goals included in the original Pilot Study application that were not attained include:

o Verify the performance on the conceptual open water intake design presented in the 2004 Feasibility Study.
The feasibility intake design (stilling well with an excavated channel) did not prove viable
during piloting due to excessive construction costs and permitting time requirements.
Therefore, only the stilling well implemented for the Pilot Study.